Page 1 of 12

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-100-190 HWT4 Trimmer Mower (1999)

Accessories And Kits

a,,__ mm,.,

M— Au‘.._.‘
.\

llll\
lllll

-Illlllll\\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-100-190 HWT4 Trimmer Mower (1999) Page 2 of 12
Accessories And Kits

Ref#  Part Number Qty S/P/F  Description
1 1915754 1 S  Trimmer String Kit, .155" (Includes 24 pieces).
Not Included with unit, order separately
2 1915755 1 S Trimmer String Kit, .130" (Includes 24 pieces).
Not Included with unit, order separately
3 5003 1 S  Safety Goggles
4 1768449 1 /P Battery Charger (Electric start units)

WWW.mymowerparts.com



Page 3 of 12

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-100-190 HWT4 Trimmer Mower (1999)

Deck, Covers And Guards, Battery

L P . e - [- PEART
= N\ ) ( \\ny/ _
A 8 oz [ ( A\ 5
\—— llllw, e _ _ﬂ w P~ (=] / 4 M. // o~
—— P — /M/ / e RM.! . V AM 1 \\ T - W \ ”u.l // - ™~
N A AN \ lw .mmw N A A / — @ w-x ,,,,, N D
\ [ WAL AT \\V )
w P SEA R \ ), /
| ” iy TINFE)N ) (N 2/
\ _. / \\ m!.iyv. / N /4 ,,\“\ \\ ArA q N\ \ / I / Y/
/ / S \ ¢ / \ \. \ - \\
~ \”, Y ) W o “
.. \ry &\ =\ \ \“
2R\ a,,M@, \ m \mu = <
/ N\, - \ N «w /
AN TTED Ny
N\ A — AN S
/ ,,/ ,/v/[ N/ —— AN =~
/A — e . ) /
_ A ) /“M ..... % IJN/. — “‘.mr,ﬁ@” )
| X NRVARY. A
AN / \ / \ /W\ I v
AR /NN VWA A \a SR N /7y,
e /l I\ 4/ _ W Pl ﬂuunl ok A Tl ~ _ R e // / / /[
o AN = x \ R &P O\ /f @
I TN I AN M o N / 74
AN A _ y/ A\ A /,h /, o4 N //
VAR \ / / \ /8
/ \ / ........ N\ \\ \“\
\\ \ \ \\ \ \
SN 7/
\\ — e 0 \ ~=~~(/
N\ T -
Ir// IIIINI A = “mcu..
, \ / I / N
] ,// \ \ N,
& A\ AN /& \\ / NS
AN \\ // [T 8 R - /)
\“\\ \ ”/ /r..n \ NG \ T—TT / / oy .n_.\
AN g | S
\v A\ N m/ \
/ 1) P \
\\ (4] mm oy /
S e .
A\ ’
/
/
/
/ \
¥y \ //I
N5~ @/

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-100-190 HWT4 Trimmer Mower (1999) Page 4 of 12
Deck, Covers And Guards, Battery

Ref#  Part Number Qty S/P/F  Description
1 1915722 1 Deck with decals
2 1904511 1 Decal-Hot Surface
3 1904403 1 /P Decal-Warning/Thrown Objects
4 1739687 1 /P Decal-Danger Feet/Hands
5 1904404 1 Decal-Engine Cover
6 1904405 1 Decal-Parallel Trim Control
7 1 Decal-Logo, 5HP. See Model T 5E
1 Decal-Logo, 4HP. See Model T 4
8 1 Engine-Quantum, 4HP. See Model T 4. Order
parts from your local Briggs and Stratton
engine dealer. Refer to engine for model/type
number.
1 Engine-Quantum, 5SHP. See Model T 5E.
Order parts from your local Briggs and Stratton
engine dealer. Refer to engine for model/type
number.
12 9301 1 S Key, 3/16"x 1" Sq
13 1915240 1 /P Pulley, 4" OD
14 1915276 1 S  Engine Debris Guard/Foam
15 1915304 1 /P O-Ring/Engine Debris Guard
16 1916571 1 Engine Debris Guard
17 1910835 1 S  Wire Harness. See Model T 5E
18 1909647 1 /P Battery. See Model T 5E
19 1909697 1 /P Battery Connector. See Model T 5E
20 1915268 1 Battery Pad. See Model T 5E
21 1915204001 1 /P Battery Bracket. See Model T 5E
22 90063 3 S/IF Hex Hd. Flange Screw, 5/16-18 x 1
23 1768194 3 S  Hex Hd. Flange Screw, 3/8-16 x 1-1/2
24 1754128 2 /P Hex Hd. Flange Screw, 1/4-20 x 3/4
25 1909301 4 /P Hex Hd. Flange Screw, 1/4-20 x 5/8
26 1763187 2 Hex Hd. Flange Screw, 1/4-20 x 1
27 1910865 1 /P Belt Guide
28 1915219001 2 Flap Bracket
29 1915211 1 /P Deflector Shield
30 1915212 1 /P Deflector Shield Rod
31 1185304 2 /P E-Ring, 5/16"
32 1915205 1 /P Belt Cover
33 1915290 6 /P Push-In Fastener
34 1915238001 1 Engine Cover Support
35 1 Engine Cover w/decals. See Model T 4
36 1 Engine Cover w/decals. See Model T 5E
37 1915320 4 /P Spacer
39 9677 1 S  Set Screw
40 94018 2 S  Washer
41 9218 2 S Clip
42 9719 1 S  Socket Hd. Capscrew, 1/4-20 x 1
43 1185814 1 S  Toplock Nut, 1/4-20

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 5 of 12

25A-100-190 HWT4 Trimmer Mower (1999)

Handlebar Assembly

A / o~
S ™, & ..
// \ \ , - \nlmmv/.,//// m
£/ /) o ——f8) N S
%
fo e
4] 78 A @ L)
. ‘ \ \\A/ 1) / wv a
xA “\ LA _M_ \u\wmm /
\\\“\ AN h A”r..lll . m‘ - lelllr - p
/) = . V/ K o
T\n..\ Y N ..w B, Nu
= mv w R N wr
a oy
I o 8 =
' \ J - o \“.n" o
- V!/ ¥ K 7 " | .m /v m
/// _A\ //y/ /,A/ ! =) / Nz
WS N 2 -~ . | >
\“,,"”A", { F NN e Y/ e D E
\ lw , NN Ny ) -~
Iﬂnl IY. / "\, "\, N J.ﬂ...."u\ / o’ \‘.
N \ NS - / / /! .
NN -. - / L=
NN N N . . )
\ /nmmﬁ.\w;,/ TN //, m-m_mm /
/ BN e N rn ) y /
// A ) N o e/
A AEN o
NN
[ AN RSN,/ )
—_—JR.\\\..\ \ /UHH// éU]l...I.i. / VI”N“V \\ ‘
v “mn //HNHHI/ m—— & mm \AWM / \
TN OND S
= n.. .km v \,\
/nnu”,, \\\\\\\\\\\\\\ T
,r//
X



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-100-190 HWT4 Trimmer Mower (1999)
Handlebar Assembly

Page 6 of 12

Ref#  Part Number Qty S/P/F  Description
1 1904422 1 /P Upper Handlebar wisleeve
2 1915309 1 Rope Guide See Model T 5E
3 1904424 1 Bail Stop/Latch Assembly
4 1915270001 1 Bail
5 1749977001 1 /P Cable Bracket
6 1765879 2 /P Push-on Retainer
7 1908677 2 /P Nyliner Bushing
8 1761046 1 /P Nyliner Bushing
9 1909250 2 Adjusting Knob
10 1903403 2 /P Inside Hndlbr. Adj. Quadrant
11 1903404 2 S  Outside Hndlbr. Adj. Quadrant
12 1915340 1 Flat Washer, 5/16
13 1910852 1 S  Control Cable
14 1910833 1 /P Throttle Cable
15 1908793 2 /P Screw, 10-24 x 2
16 1909291 1 Spacer
17 1983039 2 /P Lock Nut, 10-24
18 1983658 2 Hex Hd. Screw, 1/4-20 x 1-1/8
19 1185814 2 S  Top Lock Nut, 1/4-20
20 1763682 4 /P Cable Tie
21 1718534 1 Steering Rod Grip
22 1915279001 1 Upper Steering Rod
23 1910809001 1 /P Lower Handlebar. See Model T 4
24 1904508 1 Lower Handlebar. See Model T 5E
25 1731025 2 /P Curved Hd. Bolt, 5/16-18 x 2
26 1904406 1 Decal-Keyswitch See Model T 5E
27 1900455 1 S Ignition Switch See Model T 5E
28 1187950 1 S  Lockwasher, 5/8 See Model T 5E
29 92018 1 S  Hex Nut, 5/8-32 See Model T 5E
30 96520 1 S  Ignition Key See Model T 5E
31 1904512 1 /P Bail Latch Decal

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 7 of 12

25A-100-190 HWT4 Trimmer Mower (1999)

Lower Steering Assembly

—— oy
\\\\\\Iln.ll.u.ull AE% “_..m.

\ -

ln||||!/~

e
A% {
m

V77141 4
S/ &

lIIlIlI/ I ¥

oaw g / VY “
y
/ \ i YN s
. S g
s B A % .,/ 4
A/ o AN
(3 ) SO =
. /8 R Hnumu — ol }an/,
S ”/ ; \\ \; /// //ﬂ & @ \N," «
F/AANp)
ﬂyWW _\ Mu“.\ﬂ. Ww \
= \“m\ //,A / \
\ / / A HHW
VA= adf A
\\ 7 /”/ A‘ //
7 M \
. ANV \
RN GAVAN /”,
Rt N \ \ O\
@ - A3 ) / \
! / / \
mi._ﬂnw ) / N\ e |
“.(\ \J J \ \\
mumw llﬂlllh\\
/ Jf
”W J%Iﬂ e m
"N\
)
g

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-100-190 HWT4 Trimmer Mower (1999) Page 8 of 12
Lower Steering Assembly

Ref#  Part Number Qty S/P/F  Description
1 1910823 2 S  Wheel-6 spoke
2 1910820001 2 /P Wheel Arm Weldment
3 1915213001 2 Wheel Mounting Bracket
4 1915218001 2 Wheel Arm Retainer
5 1765550 1 /P Rod End Clip/Right Side
6 1765551 1 /P Rod End Clip/Left Side
7 1910819 2 Steering Link
8 1909301 2 /P Hex Flange Screw, 1/4-20 x 5/8
9 1915802 1 Shoulder Stud
10 1915803001 1 Clamp Link
11 1910811001 2 Trim Plate
12 1111696 2 Screw, 5/16-24 x 1/2
13 1744708 8 /P Hex Lock Nut, 5/16-18
14 1111606 2 Hex Head Bolt, 5/16-18 x 2
15 1186331 4 S Hex Flange Screw, 5/16-18 x 1
16 1725279 1 Spring
17 9901 3 Washer, 5/16 ID
18 1186328 2 S  Hex Flange Screw, 5/16-18 x 5/8
19 1107385 1 S  Washer

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 9 of 12

\
\
@
/
\A o
N - = o %
{ [{4=13 |
/ .1!/ L ! i o o
S / ( a ¢ v -A/‘,meﬁw_ oy /
,.[L / _ ’ - 4
| \“\um AN // \\ /

Urﬂm — S — b /

=1}

@uw i mm_. .u

o

()

(@)

\a)

o

=

o

=

]

£ 3 \ N T

= NJ ;. llllllllll N st

= Qo ﬁ..._ mw.._ 1” u - AR 2N / . e
_M m v AMHWJ \nnnuh w g .‘mmulluv @v V,A/ .Ar.- i" wvlll mmu— Auuul |||.......1M |||||
2 3 A e T

< 1N\ —Y

o9 / /”,

S \ P

NG | -G)—

m ) \_ /If \wv \ o = ™2
=5 VA & o~

A m .\ \\ \\

% n oo [T

o™

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-100-190 HWT4 Trimmer Mower (1999) Page 10 of 12
Spindle Plate Assembly

Ref#  Part Number Qty S/P/F  Description
1 1910850001 1 /P Spindle Mounting Plate
2 1910839 1 S  Spindle Assembly
3 1915477 1 /P Spindle Shaft Assembly (Incl. Ref. 25)
4 1910860001 1 /P Belt Guide
5 1910856 1 /P Spindle Spacer
6 1910842 1 Spindle Pulley
7 1904308 1 S  Hex Flange Nut, 1/2-13
8 1915555 1 V-Belt
9 1904479 1 /P ldler Arm/Brake Shoe Assembly
10 1910859 1 /P Socket Hd Capscrew, 10-24 x 3/4
11 1910847 1 /P Brake Shoe
12 1983039 1 /P Hex Lock Nut, 10-24
13 1727978 1 /P V-Groove Idler Pulley
14 1186393 2 /P Hex Flange Nut, 3/8-16
15 1910855 1 /P Flat Idler Pulley
16 1915261 1 S Washer, .88 x .382 x .275
17 1910854 1 /P Idler Arm Spacer
18 1910857 1 Button Head Screw, 3/8-16 x 1-1/2
19 1910852 1 S  Control Cable (See "Handlebar Assembly”
illustration and parts list Ref. 13)
20 1910849 1 /P ldler Tension Spring
21 1910858 1 /P Hex Flange Screw, 3/8 x 16 x 2-1/4
22 1909304 4 S  Hex Flange Screw, 5/16-18 x 3/4
23 90063 5 S  Hex Flange Screw, 5/16-18 x 1
24 9953 1 S  Hardened Shim, 3/4 ID x 1.022 OD x .060 thick
25 9928 1 S  Belleville Washer, 5/8

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 11 of 12

25A-100-190 HWT4 Trimmer Mower (1999)

Trim Head Assembly

i

h,

N\,

vnl‘“

Vg
o

ot

Y

L1 =]
\‘lll

o,

o
™

N,
AN

\
_-- 0-&p

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-100-190 HWT4 Trimmer Mower (1999) Page 12 of 12
Trim Head Assembly

Ref#  Part Number Qty S/P/F  Description
1 1910863 1 Shoulder Washer
2 1910861 1 Spindle Head
3 1915857 1 S  Trimmer Head
4 1 Trimmer String (See "Accessories And Kits"
illustration and parts list)
5 1910862 1 /P Hex Spline Washer
6 1915220001 1 /P Wear Cup
7 1915239 1 /P Washer
8 1904308 1 S  HexFlange Nut, 1/2-13

WWW.mymowerparts.com



